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Notice
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This test report is invalid without the seal.
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This test report is invalid without the signatures of the related persons.
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_This test report is invalid if erased, altered or copied partially.
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Any doubt should 1nform us within 15 days after receiving the test report.
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The commissioned testing samples-and -Gomrrﬁ'ssioﬁ.information are provided by
the applicant. The results shown in the test report refer only to the sample(s) tested
unless otherwise ‘stated. Identlfylng authentlcny of the supplied sarnples and
; information is out of our resp0n51b111ty
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This test report is pnnted on anti-counterfeiting paper. Its copy should have grid

shading. -
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ECO-Building Material Test Center is a testing organization of China Building
Material Test & Certification Group Co,. Ltd

AR R T
Mt (Address): JbiHT B K B HRE 1 5
No. 1 Guanzhuang Dongli, Chaoyang District, Beijing 100024, P.R.China.
HEg  (Post Code): 100024
G (Tel) 3 (86100 51167913
RIHE (Web):  hitp://wvwwictc.ac.cn
B TS (B-mail): Igh@cte.ac.cn
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